Page 1 of 3

TMH1450H (1999 & Before)
MOWER

(=)

1Ley
ILey

NN
X

/

0
o

)

v

3 ,,_”
%

5
/ "
\

/
\

)
y

M

{

B

L

. \

o IR
) Y
S )R-
-~ /,( J N
\ ,...A\ o
p
\ o™
oo/
\w; ..u / \m II
M”uwu“\ \l V,LYWV,
EL Ly -

\

[l

[

/

3 I\unmﬂxmﬂ

A

~~

€

e
A

y BED,

BIRIED \

oo

&

N

/i
7 A
75 P AR V\mav
: “a@le} AN AY
" POLEJ (o)
. F ] Nl N e
-\ ‘ b A N AN
= ,U/ / /.nm\ AR
g of &7 e
) e [ IS N4
[~
F o



George
Note
same as 944.609150 deck


TMH1450H (1999 & Before)
MOWER

Page 2 of 3

Ref#  Part Number Description
1 165552 HOUSING.ASM.MOWER
2 72140506 BOLT
3 165569 BRKT.ASM.S-BAR.CHASSIS
4 165558 BRKT.BAR.SWAY.DECK
5 4939M SUB= 85902
6 165557 BAR.SWAY.92.CRD
8 850857 BLADE BOLT
9 10030600 SUB= 10040600
10 140296 WASHER.HARD.BLADE
11 165560 BLADE.3-1.LH.92.CRD
12 129895 BEARING.BALL
13 137645 SUB= 137646
14 128774 HSG ASM MANDREL
15 110485X BEARING
16 165561 BLADE.3-1.RH.CRD.92

17 72140610
18 72110608

19 132827
20 165484
21 73680500
22 165243
23 165446
24 165242
25 165244
26 165237
27 165568
28 165567
30 157722
31 129963
32 153531
33 137266
34 165239
35 165238
36 146763

37 19131316
40 73680600

44 165724
45 165556
46 137729
55 165445
56 122052X
61 165945
68 165555
69 165482
84 156085
116 137644
117 133957

118 73930600
119 19121414
124 72110612
128 153390
130 72110506
131 165661

BOLT.3/8-14X1.25

BOLT D

BOLT SHD 5/16-18
BOLT.3/8-24X1.25

SUB= 73690500
BRKT.IDLER.SPRT.CRD
"BRKT.IDLER.SPRT.RF.92,CRD"
BRKT.SUSP.LF.92.CRD
BRKT.SUSP.RF.92.CRD
BRACE.SUPT.SUSP.FRT.CRD
BRKT.ASM.SUSP.RR.92.CRD
BRKT.ASM.SUSP.LR.92.CRD
"SCREW-THD ROLL,WA"
WASHER
PULLEY.MAND.36/46

SUB= 139729
BRKT.GUAGE.WHL.LF.92.CRD
BRKT.GUAGE.WHL.RF.92.CRD
PULLEY.IDLER.4.25

WASHER

SUB= 73690600
COVER.MANDREL.LH.92.CRD
COVER.MANDREL.RH.92.CRD
SCREW.1/4-20X5/8
ARM.IDLER.92.CRD

SPACER RETAINER
SPRING.TENSION.BELT
HEX-BELT.92.MWR.105AA
SHAFT.ASM.W/LWR.BRG.RH.THD
"KEEPER-BELT,IDLER"
BOLT.SHOULDER

WHEEL GAGE DONUT
LOCKNUT

WASHER

BOLT.3/8-16X1.50
WASHER.FELT.

SUB= 72270506
CHUTE.BAGGER.CRD



TMH1450H (1999 & Before) Page 3 of 3
MOWER
Ref#  Part Number Qty  Description
130794 MANDREL ASM
165579 MANDREL.ASM.CRD.LH.THREADS

165578

DECK.MOWER.COMPLETE



